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NAMEPLATE AND DECALS

H R

coooouc»cn.poom—n‘z
o

—_
o
H=

114
12#
13#
144
15#

PART NO.

PART NAME

36099
23701
2942

1492
22038
23803-107
23803-109

4014

22070
23704
23698
23810
23699
23700

ISO DECAL: PROTECTIVE CLOTHING, 350" X 1.13’
ISO DECAL: ASK FOR TRAINING, 2.00" DIA.
DECAL: MQ WHITEMAN 13" WHITE

DECAL: FINISHER HANDLE

DECAL KIT ..ot
ISO DECAL: GUARANTEED SOUND 107 dbA
ISO DECAL: GUARANTEED SOUND 109 dbA
DECAL: SERIAL PLATE ...,
SCREW, 2-3/16" P-K TYPE U-DRIVE

DECAL: MQ MULTIQUIP ROUND

ISO DECAL: GUARD WARNING 2.00” DIA.
ISO DECAL: ROTATING BLADE HAZARD, 2.00° DIA.
ISO DECAL: INHALATION HAZARD, 2.00” DIA
ISO DECAL: READ MANUAL, 2.00” DIA.

ISO DECAL: LIFTING/CRUSH, 2.4” X 2.0

QTY. ~ REMARKS

1

1
1
1
1
1
1
1
2
1
1
1
1
1
1

............. INCLUDES ITEMS W/#
............. PRO36 ONLY

............. PRO46 ONLY

............. CONTACT MQ PARTS DEPT.
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STANDARD HANDLE ASSY.

NOTES:
A USE LOCTITE BLUE# 246 W/ ALL SCREWS.

A PART OF ITEM# 47 ASSEMBLY.
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STANDARD HANDLE ASSY.

NO. PART NO.  PART NAME QTy. REMARKS

1#% 30155 UPPER HANDLE 1

2#% 30203 PIN, ROLL, 3/16" X 7/8" 3

3#% 22208 PLUG, THROTTLE LEVER 2

44% 22762 GRIP, HANDLE 1

5#% 30169 CASTING, RIGHT PADDLE 1

6#% 30173 BUSHING, FLANGED, BRONZE, 51" ID X .625" OD 2

#% 22732 THROTTLE LEVER ASSY. 1

8#% 30172 ROD, TORSION BAR 1

9% 30171 CASTING, CABLE PULL 1

10#% 30170 CASTING, LEFT PADDLE 1

11#% 22166 COVER, VIBE CONTROL HANDLE PAD 1

12# 30156 UPPER HANDLE ASSY., INSTACLUTCH.........ccocvvuuee. T INCLUDES ITEMS W/%
13# 20819 HAND WHEEL ASSY., PITCH CONTROL..........c.ccvueue. T, INCLUDES ITEMS W/$
14#$  0122C SCREW, SHS 3/8"-16 X 1/2" 1

15#% 0281 BEARING, THRUST 1

16#5 1478 SHAFT, TROWEL CONTROL 1

17#$ 3615 COLLAR, SET 3/4" ID W/SET SCREW 1

18#$ 20282 BEARING, TROWEL CONTROL 1

19#$ 20817 WHEEL, HANDLE 1

20# 0786 SCREW, BHC 1/4"-20 X 3/8" NYL PATCH, NP 2

21# 0786 A SPACER, SLIDE BLOCK GUIDE, .360" X 17/64" X 1/8'L 1

224 1116 NUT, BRASS JAM 5/16"-18 2

244 30158 CABLE, CONTROL 1

25# 20287 SLIDE BLOCK, TROWEL CONTROL 1

27# 21017 SCREW, HHC 3/8"-16 X 3-1/4" FULL THRD GRD 5 1

28# 30159 CABLE, THROTTLE 1

294 30160 HOUSING, THROTTLE CABLE 1

31# 30161 HANDLE, PRO TROWEL VIBE CONTROL 1

32# 30232 KIT, HANDLE INSTALLATION .....c.ccoiireeererreireneercereenens L INCLUDES ITEMS W/#
33# 30229 CABLE, INSTACLUTCH 1

34 30204 MAIN HANDLE ASSY., PRO .....ccoorirerierieirieieenen, LI INCLUDES ITEMS W/#

CONTACT UNIT SALES DEPT.
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STANDARD HANDLE ASSY.

A USE LOCTITE BLUE# 246 W/ ALL SCREWS.

A PART OF ITEM# 47 ASSEMBLY.
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STANDARD HANDLE ASSY.

NO. PART NO.  PART NAME QTy. REMARKS

35# 20280 BLOCK, PITCH CONTROL .......coveerreerrecrrereeeereeeeeens T, INCLUDES ITEMS W/@
36#@ 20279 PIN, SUPPORT BLOCK 1

37#@ 1118 PULLEY, PITCH CABLE ASSY. 1

38#@ 20275 BLOCK, SUPPORT 1

39#% 1665 SCREW, HHC 3/8"-16 X 2" 2

40#< 3233 WASHER, FENDER, 1.5"0D X 3/8"'ID 4

41# 9154 SCREW, HHC 3/8"-16 X 1-3/4" 1

42#<4 10133 NUT, NYLOC 3/8"-16 4

43#¢ 22059 ISOLATOR, VIBRATION 3

444 22167 SCREW, HHC 3/8"-16 X 6.5" GRD 5 1

45#% 22206 CHASSIS, CAST VIBRATION ISOLATOR 1

46# 20439 WHEEL ASSY., HAND 1

474 30206 VIBE CHASSIS ASSY.....coriririeireirerieieineiseeeeeeseeeens L INCLUDES ITEMS W/<%»
484 60097 LOCTITE, BLUE #246 1

49#¢ 21746 SPRING, PRIMARY THROTTLE RETURN 1

50#4 1493 SCREW, HHC 3/8"-16 X 3-1/4" 1

51#¢ 10136 WASHER, 3/8" FLAT 2

S4# 25383 TIE, CABLE TY-RAP, BLACK 14.7 X .1875........cccen... X TR PRO36 ONLY

54# 1662 TIE, CABLE TY-RAP, BLACK 11.02"L 504#.........couvneee. K TR PRO36 ONLY
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STANDARD HANDLE ASSY. (CONTINUED)

NOTES:
A SEE FRESNO BOOM ASSEMBLY.
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STANDARD HANDLE ASSY. (CONTINUED)

NO. PARTNO. PART NAME QTy. REMARKS
55# 0786 A SPACER, SLIDE BLOCK GUIDE, .360 X 17/64" X 1/8"L 1
56# 0786 SCREW, BHC 1/4"-20 X 3/8" NYL PATCH, NP 2
574 0122C SCREW, SHS 3/8"-16 X 1/2" 1
58# 20817 WHEEL, HAND 1
59# 30166 ACME ROD, PITCH CONTROL 1
60# 30197 FLANGE BUSHING, BRONZE, .750 ID X .875 OD 1
61# 30196 RETAINING RING, CRIMP-ON, 3/4" SHAFT 1
62# 30167 BLOCK, PITCH CONTROL 1
63# 30173 BUSHING, FLANGED, BRONZE, .51 ID X .625 OD 1
64# 30188 CABLE, FRESNO PITCH 1
65# 30198 CABLE, FRESNO WINCH 1
66# 30331 WINCH ASSY., FRESNO CONTROL 1
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FRESNO WINCH ASSY.

NOTES:
A USE LOCTITE BLUE# 246.

INCLUDED IN ITEM 26
P/N 30331.

PAGE 14 — PRO36/46 WALK-BEHIND TROWELS ¢ PARTS MANUAL — REV. #0 (09/21/17)



FRESNO WINCH ASSY.

NO.
14
o#
3t
44
5#
6#
7#
8t
o#
10#
11#
124
134#
144
15#
16#
17#
18#
19#$
20#$
214$
224$
23#$
244
254
26
27
28t
204
304

PART NO.  PART NAME

30195 HANDLE, REVOLVING PHENOLIC, 1.125" X 3.563"
1138 SNAP RING, EXTERNAL, 1.125" DIA

30483 WASHER, NEEDLE BEARING, 1.125"ID X 1.750"0OD X 0.32"
30194 CRANK HANDLE

32445 RING, HVY DUTY RETAINING, 7/8"

0166 A WASHER, LOCK, 3/8" MED.

1456 NUT, HEX FINISH 3/8"-16

30178 SPRING PLUNGER, LONG NOSE, 1/4'-20 THREAD
0949 NUT, HEX JAM 1/4"-20

30175 HOUSING

30180 PAWL, STEEL

30313 SCREW, SH SHLDR 8-32, 3/16"D X 1/4"L

30181 FLANGE BUSHING, BRONZE, 1.130 ID X 1.375 0D
30176 NUT

30179 RATCHET, 24 TOOTH

30193 FRICTION DISC

4542 PIN, ROLL 3/16" X 1-3/4"

30185 HUB ASSY. ..o
32443 SCREW, BHSC, 10-32 X 3/4"

30183 DRUM PLATE

30192 SPRING, WINCH LOCK, 0.18 OD X 0.375 L

30184 LOCK PAWL

30182 DRUM

30177 SHAFT, ACME ROD

30173 BUSHING, FLANGED, BRONZE, .51 ID X .625 OD
30331 WINCH ASSY., FRESNO CONTROL .......ccruvrirerirrirrienienne
60097 BLUE LOCTITE, #246

10024 NUT, NYLOC 1/4"-20

0131 A SCREW, HHC 1/4"-20 X 3/4"

30164 PLATE, WINCH BRACKET, PROTROWEL

QTy. REMARKS

1

1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
T INCLUDESITEMSW/$
9
1

1

1

1

1

1

1

........... INCLUDESITEMSW/#
R

=

- NN
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GUARD RING AND ENGINE MOUNTING ASSY.

(13){ Toemep=

°‘E

e

NOTES:
A USE LOCTITE BLUE# 246 W/ ALL SCREWS

A TORQUE TO 8 FT.-LBS. (10.8 N m)
A TORQUE TO 14.5 FT.-LBS. (20 N in)
A TORQUE TO 23 FT.-LBS. (31 N m)

STANCHION IS WELDED TO THE
GUARD RING.
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GUARD RING AND ENGINE MOUNTING ASSY.

@OO\IO)LWO‘IAOOI\)—L‘Z
o
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PART NO. PART NAME QTYy. REMARKS
1391 SCREW, HHC 5/16"-24 X 1-1/2" ZINC 4

933241 WASHER, FLAT SAE 5/16" GRD 9YZ 4

13551 WASHER, FLAT 3/8" EXT THICK HIGH STRGTH 4

0205 SCREW, HHC 3/8"-16 X 1" 4

30280 GUARD RING, W/BOOM STANCHION.............. LT PRO36 ONLY
30293 GUARD RING, W/BOOM STANCHION.............. LIS PRO46 ONLY
10024 NUT, NYLOC 1/4"-20 2

21922 CLAMP, 0.625" ID PIPE 2

21894 CLIP, FAST LEAD 1

21986 WASHER, FAST LEAD-STAINLESS 1

30484 ACCESS PANEL 1

21893 SCREW, FAST LEAD 1

26250 SCREW, HHC 1/4"-20 X 1-3/4" 2

60097 BLUE LOCTITE, #246 AR
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FRESNO BOOM ASSY.

NOTES:
ATO CABLE WINCH.

A TO STAR WHEEL.
ORIENTATION ROTATED FOR CLARITY.
A CORRECT SPRING HOOK MOUNTING.
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FRESNO BOOM ASSY.

coooxlc»cn-poor\:—u‘z
o

PART NO. PART NAME QTy. REMARKS
22947 PULL-PIN, SPRING LOADED 1
29155 SHEAVE, 2.00 OD X 0.500 ID 2
19974 PIN, CLEVIS 1/2" X 1.25 EFF 2
6014 B PIN, COTTER 3/32" D X 1.00" 2
30173 BUSHING, FLANGED, BRONZE, .51" ID X .625" OD 1
30278 BOOM 1
968011 NUT, HEX FINISH 1/2" MED. 1
5054 A WASHER, LOCK 1/2" MED. 1
21944 ROD END, 1/2"-20 M RH W/CUSTOM BALL 1
12402 SCREW, HHC 1/2"-13 X 2-1/2" 1
21597 BUMPER, STEM 1.0"D X .5S X .31 1
10133 NUT, NYLOC 3/8"-16 2
30272 BOOM, WBT PITCH 1
10136 WASHER, FLAT SAE 3/8" 2
1493 SCREW, HHC 3/8"-16 X 3-1/4" 1
4370 SCREW, HHC 3/8"-16 X 2-1/4" 1
30250 BRACKET, ACCESSORY PLATE 1
30276 ARM, WBT ROLL 1
30332 PLATE, PITCH 1
30251 PIVOT 1
10096-001 RING, SNAP, TRUAC #5100-62 2
30253 DETENT PIN, PITCH AXLE 1
30248 SPRING, BLADE RETURN 1
30243 SPRING, LOWER ASSIST 2
0202 BOLT, HEX HEAD, 5/16"-18 X 1" 2
5283 NUT, NYLOC, 5/16"-18 2
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BRUSH TO FRESNO KIT
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BRUSH TO FRESNO KIT

NO. PART NO.  PART NAME QTY.  REMARKS

1#$ 0131 A SCREW, HHC 1/4"-20 X 3/4" 4

2#$ 30307 ARM, BRUSH TO FRESNO 2

3#$ 3910382 SCREW, SHDLR 3/8'D X 3/8'L, 5/16"-1, SCKTHD 4

4#$ 0181B WASHER, LOCK 1/4" MED. 4

5#$ 30308 L BRACKET, BRUSH TO FRESNO 2

6#$ 0949 NUT, HEX FINISH 1/4"-20 PLATED 4

7#$ 5283 NUT, NYLOC 5/16"-18 4

8i#$ 30312 PINCH BRACKET LEFT, BRUSH TO FRESNO 1

o#$ 10136 WASHER, FLAT SAE 3/8" 12

10#$ 30378 RETRACTABLE PIN 2

114§ 968011 NUT, HEX FINISH 1/2"-13 2

12#% 30305 BLOCK, BRUSH TO FRESNO 2

13# 30298 FRESNO BRUSH, ORANGE...........ccconrmrniireinienne. L STANDARD BRUSH (PRO36)
139 30419 FRESNO BRUSH, GREEN, STIFF 1

13¢ 30418 FRESNO BRUSH, BLACK, SOFT 1

13% 30299 FRESNO BRUSH, ORANGE...........ccournerniiniiniinne. T STANDARD BRUSH (PRO46)
134 30421 FRESNO BRUSH, GREEN, STIFF 1

134 30420 FRESNO BRUSH, BLACK, SOFT 1

14 30310 KIT, BRUSH TO FRESNO (PRO36) .......ccoorerrerrerennes L INCLUDES ITEMS W/#
14 30311 KIT, BRUSH TO FRESNO (PROA46) .........covverrirennes LI INCLUDES ITEMS W/$
15 30295 PIN, HITCH, WIRE LOCK 2

16 32141 PLATE, 5-LB WEIGHT 4

17 38274 SCREW, HHFS 3/8"-16 X .75 ZINC 2

19 30296 FRESNOQ BLADE, 36"........orenererereeerereeeseeneeneeenns T PRO36 ONLY

19 30297 FRESNO BLADE, 48".........ccooonririiriernerneineenens T PRO46 ONLY

20 30306 PINCH BRACKET RIGHT, BRUSH TO FRESNO 1

21 0205 SCREW, HHC 3/8"-16 X 1.0 4

22 30400 WEIGHT KIT, FRESNO BRUSH.........ccocvviiriirinne. T INCLUDES ITEMSW/@
23@ 0424 SCREW, HHC 1/4"-20 X 1-1/4" 2

24@ 10024 NUT, NYLOC 1/4"-20 2

25@ 25334 WASHER, FLAT 1/4" USS 2

26@ 30401 WEIGHT, 0.18 LBS 6

¢ OPTIONAL BRUSH FOR PRO36

¢ OPTIONAL BRUSH FOR PRO46
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STABILIZER RING ASSY.

NOTES:
/A\ TORQUE TO 17 FT-LBS. (23 N-m)
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STABILIZER RING ASSY.

cn-poor\)—u‘z

PART NO. PART NAME QTy. REMARKS

6014 C NUT, HEX FINISH 5/16"-24 ... B PRO46 ONLY
1483 RING, STABILIZER........cooirrineeessse s T PRO46 ONLY
1237 SCREW, SHC 5/16"-18 X 7/8," NYL PATCH, NP ........coccvvneunven. 4. PRO46 ONLY
1723 ROD END, 5/16" DIA X 5/16"-24 MALE END RH..........cccccneene.. 4., PRO46 ONLY
0300 B WASHER, FLAT SAE 5/16" ..o L PRO46 ONLY
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GEARBOX ASSY.

APPLY THREAD LOCK, LOCTITE
242 BLUE P/N 1477 OR EQUIVALENT.

APPLY THREAD LOCK, LOCTITE
572 WHITE P/N 60096 OR EQUIVALENT.

A TORQUE TO 15 FT-LBS (20 N-m)

GASKETS ARE NOT SOLD SEPARATELY.
SHIM (GASKETS) AS NECESSARY FOR
INPUT SHAFT END-PLAY.

GASKETS ARE NOT SOLD SEPARATELY.
A SHIM (GASKETS) AS NECESSARY FOR
OUTPUT SHAFT END-PLAY.

USE SPECIALLY FORMULATED
WHITEMAN GEARBOX LUBRICANT

A P/N 20111 OR MOBIL SYNTHETIC OIL.
GEARBOX REQUIRES 22 OZ. (650 ML)
OF GEARBOX LUBRICANT FOR
OPERATION.

A GASKET AND SEAL KIT INCLUDES
ITEMS 1,4, 25, AND 29 PLUS GASKETS.

A BEARING KIT INCLUDES ITEMS 6,7,18
AND 19.
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GEARBOX ASSY.

NO. PART NO.  PART NAME QTy. REMARKS
1%$ 0753 SEAL, OIL 1

2% 0131 A SCREW, HHC 1/4"-20 X 3/4" 4

3% 12876 FLANGE, INPUT SHAFT 1

4%# 20466 BEARING, CUP, TIMKEN #M11910 2

5%$ 20395 O-RING, 2" 1

7%# 20465 BEARING, CONE, TIMKEN #LM11949 2

8% 0627 KEY, SQ 3/16" X 1-1/4" 1

9% 1851 GEAR, WORM "B" INPUT SHAFT 1

10% 12874 CASE, WORM GEAR 1

1% 21218 VENT, AIR 1

12 21046 GASKET/SEAL KIT ..t LI INCLUDES ITEMS W/$
13 21047 BEARING KIT ... T INCLUDES ITEMS W/#
14% 20476 SCREW, HHC 1/4"-28 X 3/8" 2

15% 21033 SIGHT GLASS, 3/4" M PIPE STEEL 1

16% 0121 A FITTING, PLUG 3/8" MP SQ HEAD 1

17% 1138 RING, SNAP 1

18%# 20475 BEARING, CUP TIMKEN #M86610 2

19%# 20474 BEARING, CONE TIMKEN #M86647 2

20% 1140 GEAR, WORM, COMPOSITE 1

21% 20470 SHAFT, OUTPUT 1

22% 1139 KEY, WOODRUFF #810 1

23% 1238 KEY, WOODRUFF #1012 1

25%$ 20396 O-RING 1

26% 12875 COVER, GEARBOX 1

27% 10235 WASHER, C/S EXT. SHKP 4

28% 20875 SCREW, FHSC 5/16"-18 X 3/4" 4

29%$ 0254 SEAL, OIL 1

30 20407 GEARBOX ASSY. ...t T INCLUDES ITEMS W/%
31 20111 OIL, MOBIL SYNTHETIC SHC634,22 OZ. (650 ML) 2

32 22292 SPACER, 0.5" X 0.402" X .25"L UNTREATED 2

33 20802 RING, SNAP 2

34 1150 YOKE ARM 1

35 20801 PIN, YOKE 1

36 1477 LOCTITE, BLUE #242 AR

37 60096 LOCTITE, WHITE #572 AR
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ENGINE AND CLUTCH ASSY.

NOTES:

USE LOCTITE BLUE# 242.
(FOR CLUTCH AND PULLEY: TO ALL SET SCREWS)

A TORQUE TO 8 FT-LBS. (10.8 N-m)

A TORQUE TO 17 FT-LBS. (23 N-m)

A TORQUE TO 14.5 FT.-LBS. (19.6 N-m)

A TORQUE TO 26 FT-LBS. (35 N-m)
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ENGINE AND CLUTCH ASSY.

PART NO. PART NAME QTYy. REMARKS
0152 3 V-BELT, A28 1

1477 BLUE LOCTITE, #242 AR

0627 KEY, 3/16" X 1-1/4" 1

22538-001 SCREW, HEX FLANGE, 1/4"-20 X .5" 1

10229 SCREW, HHC 5/16"-24 X 1" 4

21140 PULLEY AK54 X 3/4" 1

21984 LIFTING BALE ASSY. 1

22891 FRICTION DRIVE CLUTCH W/ADJ SHEAVE, 1.0" 1

22623 ENGINE, HONDA, GX270 (9 HP).......occvvervninnee. T PRO36 ONLY
22625 ENGINE, HONDA, GX340 (11 HP).....ocovververneen T PRO46 ONLY
23965 SCREW, FHSC, 7/16"-20 X 1.00"........cccsvreeeunes T PRO36 ONLY
30318 SCREW, FHSC 3/8"-24 X 1 ....coeverireirierirens T PRO46 ONLY
30119 SCREW, 1/4"-20 X 7/8" IND HEX, DOG PT 3

30344 BELT GUARD 1

30240 END CAP, INSTACLUTCH, 1" SHAFT 1

30202 ANCHOR, SPRING 1

30236 SPACER, 1" SHAFT 1

30200 BRACKET, FRICTION CLUTCH 1

32448 SCREW, BHC, 5/16"-18 X 1/2" 3

933241 WASHER, FLAT SAE 5/16" GRD 9YZ 4
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SPIDER ASSY.

oz

BOLT KIT

~
~

\

AAPPLY LOCTITE P/N 1477 TO ITEMS 1 AND 14 "~_ \l
~N

|

|

SPIDER ASSEMBLY INCLUDES ALL ITEMS N
WITHIN OUTLINE. N /

INCLUDED WITH ITEM 19 OR CAN BE
ORDERED SEPARATELY (P/N 1471)

ATORQUE TO 23 FT.-LBS (31 N-m)

ATORQUE TO 17 FT-LBS (23 N:m)
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SPIDER ASSY.

NO.
1% e
2% ¢
3% e
4% e
5% &
6% ¢
7% &
8% ¢
9% &
10% &
11% e
12%
12¢
13% ¢
14% &
15

15

16
17$
18%
193
2054
21$
22@
23

24

25
26@

PARTNO.  PART NAME
0164 B SCREW, HHC ROUNDED 3/8"-16, FULL THREAD
0166 A LOCK WASHER 3/8" MED.
1157 A BUSHING, TROWEL ARM
1161-1 SPIDER PLATE, 1-1/8" SHAFT 4-BLADE
1162 A CAP, GREASE ZERK #2 YELLOW
1163-1 LEVER, TROWEL ARM, RIGHT HAND, SILVER
1316 SPRING, LS ARM RETURN
1322 RETAINING SCREW ASSY.
1456 NUT, HEX FINISH 3/8"-16
1875 WASHER, INT, SHKP. 3/8”
1876 NUT, HEX JAM 3/8"-16, CLASS 2B
2826-1 ARM, TROWEL, SILVER reveeeeereeees e eernessee
2827-1 ARM, TROWEL, SILVER w..evoveeeeeeeeseeresseeressrens
4164 ROLL PIN 5/16" X 1-3/4”
12097 SCREW, SQHS 3/8'-16 X 1-3/4" CONE GRD 8 PLTD
1215 SPIDER PLATE ASSY., (PRO36) .....cccovrrrrsrrere
1490 SPIDER PLATE ASSY., (PRO46) ...oococcrssverrsrrre
10968 THRUST COLLAR ASSY. coeeveeeereeeesersessessessse
12208 WEAR RING
12778 FLANGE BEARING
10793 THRUST COLLAR ooeeeeeeeeeeeesreesesensessesnessees
1471 THRUST COLLAR BUSHING
1154 A WEAR PLATE
21906 SCREW, HHCS 5/16"-18 X 1-1/2" GRD 5
1477 BLUE LOCTITE, #242

BLADE ASSY. .ovresereeseseeeesseesssssseesssessessseesees
23647 KIT, BOLT eveeeveeeerseessesssesesessssesesssessessseeeseees
1434 PLUG, BLADE

QTY. REMARKS

........ PRO36 ONLY
........ PRO46 ONLY

........ INCLUDES ITEMS W/%
........ INCLUDES ITEMS W/ ¢

T
4
4
4
1
4
4
4
4
1
4
4
4
4
4
1
1
1
1o INCLUDES ITEMS W/$
1

1

) I INCLUDES ITEMS W/#
1

1

12
AR
........ CONTACT UNIT SALES DEPT.

4
....... 1......INCLUDES ITEMS W/@
4
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BLADES AND PAN ASSY.
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BLADES AND PAN ASSY.

NO. PARTNO. PART NAME QTY. REMARKS

1 BLADE, COMBO 8" X 14" ... 4o, (ALL EXCEPT 30")

2 BLADE, COMBO, 8" X 10-1/2"......ccovirririeieiriine. 4o, (30" TROWEL ONLY)

3 21906 SCREW, HHFS 5/16"-18 X 1-1/2" GRD 5 .............. T ALL

5 20646 LATCH PIN FOR FLOAT PANS .........ccooonieieiriinne. 4o, CONTACT UNIT SALES DEPT.
6 1817 TRWL ARM ADJ. FIXTURE 36" TO 46" MODELS ......1....cccoeuunee CONTACT UNIT SALES DEPT.
7 FLOAT DISC ..o T CONTACT UNIT SALES DEPT.
8 FLOAT BLADE ... 4 CONTACT UNIT SALES DEPT.
9 FINISH BLADE ..o 4o, CONTACT UNIT SALES DEPT.
10 COMBO FLOAT AND FINISH BLADE..................... S CONTACT UNIT SALES DEPT.
11 ENDURO UNIVERSAL FINISH BLADE ................. b, CONTACT UNIT SALES DEPT.
12 ENDURO UNIVERSAL COMBO BLADE ............... 4o, CONTACT UNIT SALES DEPT.
13 REVERSIBLE COMBO BLADE..........cccooeieiniinne. 4o CONTACT UNIT SALES DEPT.
14 UNIVERSAL MOUNTING BAR ........ccvvrieeciriine. b, CONTACT UNIT SALES DEPT.
15 QS1869 SNAP PIN FOR QC BLADES..........cconemmerrerrerenne. 8o, CONTACT UNIT SALES DEPT.
16 1434 PLUG, BLADE (FINISH BLADE ONLY) 4

17 0202 SCREW, HHC 5/16"-18 X 1" ZINC 4

18 0201 LUG, GUARD RING 4
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ENGINE SERVICE PARTS
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ENGINE SERVICE PARTS

NO. PARTNO. PART NAME QTYy. REMARKS

1 17620Z24H900 CAP, FUEL ..o T REPLACES P/N 17620Z4H030
2 17672Z4H000 FILTER, FUEL

3 35120257003 SWITCH, ENGINE STOP

4¢ 28462ZE2W11  ROPE, RECOIL STARTER

44 28462ZV7003 ROPE, RECOIL STARTER

5 28461257305 GRIP, RECOIL STARTER

6 FILTER, INNER AIR.......cooieercrcnenne e NOT SOLD SEPARATELY

70 17218ZE2505 FILTER, OUTER AIR
74 17218ZE3505 FILTER, OUTER AIR
8 17210ZE2515 FILTER, DUAL AIR
9¢ 9807955876 SPARK PLUG

9¢ 9807956846 SPARK PLUG

—_ = - A A A L kA A

¢ HONDA GX270UT2QA2

¢ HONDA GX340UT2QA2/GX340UT2QAP2
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